
. 
 

Class 3 & 4 Exam 
 
Choose the best answer 
 
 
1. After making a change in the operation of a biological treatment process, how 

long does it take to properly evaluate whether the change was beneficial? 
 

a. One MCRT (mean cell residence time)  
b. Two to four days 
c. Two to three times the MCRT 
d. Until lab results are completed 

 
2. What is affected first when the anaerobic digestion process is starting to 

deteriorate? 
 

a. Volatile Acids/Alkalinity ratio  
b. Temperature 
c. Supernatant quality 
d. Volatile solids concentration 

 
3. In certain situations, a supervisor encourages the employees to make their own 

decision. This is considered to be: 
 

a. Against the rules to follow past experience in decision making 
[...]
 d.   All of the above 
 
47. Which of the following sets of characteristics describe a good quality of activated 

sludge? 
 

a. Good settling characteristics, some dissolved oxygen present, and brown  
in color 

 b.   Brown color, high in ammonia and BOD 
 c.   Black color, very small particles, that do not settle, and a musty odor 
 d.   Zero dissolved oxygen content, brown color, and good gas production 
 
 



. 
 

48. How does breakpoint chlorination remove ammonia? 
 
 a.   By breaking down the ammonia 
 b.   By oxidizing the ammonia-nitrogen to nitrogen gas 
 c.   By producing alkaline conditions 
 d.   By removing the nitrifying bacteria 
 
49. Possible techniques for controlling filamentous organisms in an activated sludge 

process include 
 

a.   Dosage of return sludge with oxidants such as hydrogen peroxide or chlorine 
b. Lower DO levels in aeration bans so filamentous organisms can not breathe or 

respire 
 c.   Lower F/M level to starve filamentous organisms 
 d.   Stop wasting to allow activated sludge bugs to gain control   
 
50. The best water quality indicator to monitor the enhanced nitrogen oxidation  
 process is: 
 

a.  Alkalinity. 
b.  MLSS. 
c.  pH 
d.  Temperature 

 
51. Low sulfonator injector vacuum reading could be caused by: 
 
 a.   Low back pressure 
 b.   Missing gasket 
 c.   Low flow of injector water 
 d.  Wrong orifice 
 
52. RCRA was established to: 
 
 a. Prevent wastewater from being discharged into receiving body water 

b. Encourage recycling 
 c. Protect federal land 

d. Classify hazardous waste   
 
53. The temperature versus DO relationship is: 
 
 a.   The higher the temperature, the higher the DO 
 b.   The lower the temperature, the higher the DO 
 c.   There is no relationship between DO and temperature 
 d.   The lower the temperature, the lower the DO 
 
  



. 
 

54. An increasing F/M ratio and decreasing MCRT indicates: 
 
 a.   Excessive solids wasting causing a decrease in solids inventory 
 b.   Inadequate solids wasting causing an increase in the solids inventory 
 c.   Decreased hydraulic load increasing the sludge detention time 
 d.   Operation is normal 
 
55. High-rate anaerobic digestion refers to the fact that the organic waste material is  
 applied to an anaerobic reactor at high _________ loading rates. 
 

a.  Gravimetric 
b.  Hydraulic 
c.  Volumetric 
d.  Organic  

 
56. On a large scale which is the best method for removing ammonia nitrogen from 

wastewater? 
 
 a.   Trickling filter 
 b.   Activated sludge 
 c.   Breakpoint chlorination 
 d.   Ion exchange 
 
57. An increase in plant effluent coliform level could be caused by:  
 
 a.   Short circuiting in contact chamber 
 b.   A decrease in effluent BOD 

c. High chlorine residual 
d. Lack of solids in contact chamber  

 
58. A belt filter press is processing secondary sludge.  Some of the sludge is 

squeezing out from between the belts and contaminating the effluent by falling 
out into the filtrate trays.  How could this problem be corrected? 

 
a.  Chlorinate the effluent 
b.  Build baffles around the belt 
c.  Blend primary sludge with the secondary sludge 
d.  Filter the effluent 
e.  Move the filtrate trays 

 
59. One of the greatest advantages of a complete mix activated sludge system is: 
 

a.  It is capable of absorbing sudden shock loads without losing equilibrium. 
b.  The aeration tanks may be designed in any convenient shape or size to fit the 

available area. 
c.  Less air is required than in conventional aeration. 



. 
 

60. Which of the following is not one of the four important physical variables that 
 control the performance of a wet air oxidation unit? 
 

a.  Temperature 
b.  Type of sludge  
c.  Air supply 
d.  Feed solids concentration 
e.  Pressure 

 
61. When operating a multiple hearth incinerator, the formation of carbon monoxide,  
 soot, and odorous hydrocarbons in the stack are: 
 

a.  Typical for this type of unit 
b.  Due to improper temperature 
c.  A symptom of scrubber malfunction 
d.  A symptom of inadequate air or oxygen supply 

 
62. Ozone is a good disinfectant because 
 

a.   It is cheap and easy to produce 
b. Small amounts can kill any bacteria 
c. It forms less carcinogenic compounds when it reacts with wastewater than 

other disinfectants 
d. It has a metallic odor 

 
63.   The principal difference between step-feed aeration and conventional aeration is 
 that in step-feed aeration the incoming waste load is introduced in slugs at the  
 tank entrance. 
 

a. True 
b. False 

 
64.   The height or energy of water above a point is commonly referred to as the: 
 

a. Flow 
b. Pressure 
c. Distance 
d. Head 

 
65.   Surface- active agents can cause:  
 

a. Slippery surfaces 
b. Bulking 
c. Super floc agents that cause the sludge to be to thick to pump 
d. Filamentous bacteria  

 



. 
 

66.   Which of the following factors could cause a demand for more oxygen in an 
aeration tank? 

 
a.   Increase in pH 
b. Increase in microorganisms 
c. Increase in inert or inorganic wastes 
d. Increase in toxic substances   

 
67.   Categorical regulations apply to:  
 

a.   Specific pollutants 
b. Industries with specific flows 
c. Discharges to surface waters only 
d. Specific industrial groups 

 
68.   Which is not an example of a velocity flow meter  
 

a.   Parshall flume 
b. Propeller 
c. Pitot tube 
d.   Magnetic 

 
69.   Why does some of the suspended material in wastewater fail to be removed by 

setting in 1 hour? 
 

a.   Because it takes 1.5 hours to settle 
b. Because it is lighter than water 
c. Because it’s specific gravity is very close to that of water and it is so small in 

size 
d. Because it is attached to fine air bubbles 

 
70.   What kind of sludge is air flotation typically used to handle? 
 

a.   Primary sludge 
b. Waste activated sludge 
c. Digested sludge 
d. Trickling filter sludge 

 
71.   The most abundant pollutant entering natural bodies of water (river, lakes, etc.) is: 
 

a.   Domestic waste 
b. Food processing waste  
c. Non-point source 
d. Hospitals 

 
 



. 
 

72.   Responsibilities of pretreatment facility inspectors include:   
 

a.   Coordinating compliance efforts with industries 
b. Determining if a pretreatment facility is being properly operated and 

maintained 
c. Enforcing rules and regulations 
d. All of the above 

 
73.   The liquid drained from a blacktop drying bed is normally piped to the: 
 

a.  Primary clarifier 
b.  Aeration basin. 
c.  Chlorine contact basin 
d.  Secondary clarifier 

 
74. The most important factor used to determine the number of samples to be 

collected is the: 
 

a.   Discharge limits of waste being monitored 
b. Purpose for the sampling 
c. Flow characteristics of wastestream 
d. Wastewater characteristics 

 
75.   The basis for all compliance and enforcement activities taken by POTWs against 

industrial users in violation of pretreatment standards and requirements is 
information: 

 
a.   Produced by industrial self-monitoring activities 
b. Provided by concerned citizens 
c. Collected during inspections and monitoring activities 
d. Developed by newspaper investigative reporters  

 
76.   In dissolved air floatation thickeners, floated solids are kept out of the effluent by 

use of: 
 

a.   Hardware cloth screens 
b. Effluent baffles 
c. Scum scrapers 
d. Water sprays 

 
77.   How many persons are required to enter a manhole? 
 

a.   1 
b. 2 
c. 3 
d. 4 



. 
 

78.  If the volatile acids/alkalinity ratio is increasing and the pH is dropping, which of 
the following should be done? 

 
 a.  Decrease the raw sludge feed to the digester  
 b.  Increase the raw sludge feed to that digester 
 c.  Increase the digester-loading ratio  
 d.  Both a and c 
 e.  Both b and c 
 
79.   What information must be on a warning tag attached to a switch that has been 

locked out?  
 

a.   Directions for removing tag 
b. Time to unlock switch 
c. Signature of person who locked out switch and who is authorized to remove 

tag 
d. Name of nearest physician to call in case of emergency 

 
80.   Return activated sludge flow rate may be adjusted or controlled by which of the 

following? 
 

a.   Food/Microorganism ratio 
b. SVI approach 
c. Mean Cell Residence Time (MCRT) 
d. Sludge Age 

 
81.   A plant operated at a longer MCRT of ________ days will produce a nitrified 

effluent. 
 

a.   Over 40 
b. 20 to 25 
c. 25 to 30 
d. 15 to 20 

 
82.   The primary element in a control system is also called a: 
 

a.   Sensor 
b. Controller 
c. Receiver 
d. Transmitter 

 
 
 
 
 
 



. 
 

83.   Denitrification in the secondary clarifier in an activated sludge system indicates:  
 

a.   Sludge withdrawal is to fast 
b. Septic conditions 
c. Sludge withdrawal is to slow  
d. The clarifier is working properly 
 

84.   Sludge blanket depths may be measured by the use of:  
 

a.   Ultrasonic transmitters and receivers  
b. Floats connected to cables and pulleys 
c. Bubbler tubes 
d. A hose and an aspirator 

 
85.   When collecting a fecal sample, it should be 
 

a.   A grab sample preserved with copper sulfate 
b. A composite sample preserved with copper sulfate 
c. A grab sample preserved with sodium thiosulfate 
d.  A composite sample preserved with sodium thiosulfate 

 
86.   The presence of white pillowing foam on an aeration tank indicates:  
 

a.   The aeration tank is loaded hydraulically 
b. The aeration tank is overloaded organically 
c. The aeration tank is underloaded organically 
d. None of the above 

 
87. The correct amount of chemical used to remove turbidity is known as the:  
 

a. Coagulation range 
b. Optimum dosage  
c. Efficiency range 
d. Combination 

 
88.   In order, what are the top three injuries in wastewater? 
 

a.   Face, feet and back 
b. Back, leg and hand 
c. Back, hand and face 
d. Hand, back and leg 

 
 
 
 
 



. 
 

89.   In order to get coagulation to proceed, a chemical change process must occur 
 which is called 
 

a.  Precipitation 
b.  Destabilization 
c.  Flocculation 
d.  Brownian  

 
90.   Calculate the BOD for a sample volume of 15 mL. The initial DO is 8.0 mg/L. the 

5 day DO is 6.0 mg/L. The seed correction is 1.2 mg/L 
 

a. 1.6 mg/L 
b. 12 mg/L 
c. 16 mg/L 
d. 1.2 mg/L 

 
91.   Determine the reduction percent of volatile solids as a result of digestion when the 

raw sludge is 66% volatile solids and the digested sludge is 52% volatile solids. 
 

a. 21% 
b. 44% 
c. 54% 
d. 50%  

 
92.   What is the surface loading rate for a circular clarifier with a diameter of 50 ft and 

a depth of 8 ft? The flow is 0.9 MGD. 
 

a. 300 GPD/A2 
b. 500 GPD/A2 
c. 459 GPD/A2 
d. 600 GPD/A2 

 
93.   For a plant with the information below, if the target MCRT was 6 days, determine 

the amount of WAS in pounds per day: 
 MLSS  6,465 lbs SS lost in effluent 267 lbs/day Flow 2 MGD 
  

a.   1,078 lbs/day 
b. 811 lbs/day 
c. 1000 lbs/day 
d. 89 lbs/day 

 
 
 
 
 



. 
 

94.   What is the sludge age if the aeration tank volume is 0.5 MG, the MLSS is 1,800 
mg/L, the primary effluent suspended solids is 110 mg/L and the flow is 2.0 
MGD? 

 
a.   2 days 
b. 3 days 
c. 3.5 days 
d. 4 days 

 
95.   Calculate the volume of seed sludge in gallons needed for a 50 ft diameter 

digester with a normal water depth of 18 feet if the seed sludge required is 
estimated to be 20 percent of the digester volume. 

 
a.   530,000 gallons 
b. 53,000 gallons  
c. 147 gallons 
d. 353 gallons 
 

96.   A circular clarifier with a diameter of 50 feet and a depth of 10 feet treats a flow 
of 2 MGD.  What is the detention time in hours?  

 
a.   2 hours 
b. 1.8 hours 
c. 3 hours 
d. 1 hour 

 
97. A trickling filter 80 feet in diameter and 4 feet deep treats a flow of 2.4 MGD 

with a BOD of 120 mg/L. What is the organic loading weight in lbs/day/1,000 
A3? 

 
a.   120 lbs BOD/day/1,00 cu ft 
b. 12.0 lbs BOD/day/1,00 cu ft 
c. 24 lbs BOD/day/1,00 cu ft 
d. 1200 lbs BOD/day/1,00 cu ft 

 
98.   A wet well is 10 ft long and 10 ft wide. If it takes 10.5 minutes to lower the well 5 

ft, What is the pumping rate GPM? 
 

a.   35.7 
b. 357 
c. 400 
d. 110 

 
 
 
 



. 
 

 
99.   To maintain satisfactory chlorine residual in a plant effluent, the chlorine must be 

10 mg/L when the flow is 0.37 MGD. Determine the chlorine setting feed rate in 
pounds per day. 

 
a.  28 lbs/day 
b. 31 lbs/day 
c. 3.1 lbs/day 
d. 2.8 lbs/day 

 
100. Polymer is supplied to your plant at a concentration of 0.6 pound polymer per 

gallon. The polymer feed pump delivers a flow of 0.12 GPM and the flow being 
treated is 2,500 GPM. What is the polymer dose in mg/L in the water being 
treated? 

 
   a.   345 mg/L 

 b.  34.5 mg/L 
 c.  3.45 mg/L 
 d.  35.6 mg/L 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

Answers  
Class 3 & 4 
 

 
 
 
 

 

 
1. c 
2. a 
3. b 
4. b 
5. a 
6. d 
7. b 
8. c 
9. d 
10. d 
11. c 
12. c 
13. c 
14. c 
15. b 
16. c 
17. a 
18. b 
19. b 
20. d 
21. a 
22. a 
23. a 
24. c 
25. c 
26. d 
27. a 
28. c 
29. b 
30. c 
31. c 
32. a 
33. b 
34. b 
35. d 
36. b 
37. c 
38. a 
39. c 
40. b 
41. a 
42. c 
43. a 

 
44. d 
45. c 
46. d 
47. a 
48. b 
49. a 
50. a 
51. c 
52. d 
53. b 
54. a 
55. c 
56. b 
57. a 
58. c 
59. a 
60. b 
61. d 
62. c 
63. b 
64. d 
65. c 
66. b 
67. d 
68. d 
69. c 
70. b 
71. c 
72. d 
73. a 
74. b 
75. c 
76. b 
77. c 
78. b 
79. c 
80. b 
81. a 
82. a 
83. c 
84. a 
85. c 
86. c 

 
87. b 
88. b 
89. a 
90. c 
91. b 
92. c 
93. b 
94. d 
95. b 
96. b 
97. a 
98. b 
99. b 
100. c 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



WASTEWATER OPERATOR EXAMINATION STUDY GUIDE 
CLASS III AND CLASS IV – FALL 2008 

 

 
 1 

Activated Sludge 
Discuss the flow path for oxidation ditches. 
 
Describe the types of package plant treatment processes. 
 
Describe microorganisms of importance in the activated sludge processes. 
 
What are the desirable microorganisms in the activated sludge processes? 
 
Describe the term “endogenous respiration” in the aerobic biological processes. 
 
Discuss the wasting of activated sludge. 
 
Describe the  variations of the activated sludge process. 
 
Explain the term “mean cell residence time” (MCRT). 
 
Study the glossary on activated sludge. 
 
Describe the activated sludge process. 
 
Study the design criteria for an oxidation ditch. 
 
Describe the impact of various wastewater discharges to the POTW. 
 
Explain the process changes necessary to meet an upset condition of activated sludge plants. 
 
Discuss the problem of foaming in activated sludge plants. 
 
Explain the rising sludge problems in an activated sludge plant 
 
Describe troubleshooting methods for the activated sludge processes. 
 
Describe the various modes of operation of the activated sludge processes. 
 
Discuss the interpretation of microscopic study of the mixed liquor suspended solids. 
 
Discuss comparing the microscopic results with laboratory process data in an activated sludge 
plant. 
 



WASTEWATER OPERATOR EXAMINATION STUDY GUIDE 
CLASS III AND CLASS IV – FALL 2008 

 

 
 2 

Discuss process changes in an activated sludge plant. 
 
Describe the control methods of return activated sludge. 
 
Discuss the operation strategy for high organic waste loads in an activated sludge plant. 
 
Discuss ammonia removal by breakpoint chlorination. 
 
Discuss nitrogen as a nutrient in a stream. 
 
Describe the different types of nitrogen removal systems. 
 
Describe nitrification. 
 
Discuss denitrification. 
 
How does breakpoint chlorination work in ammonia reduction? 
 
Discuss the ion exchange method of nitrogen removal. 
 
Describe the overland flow system of nitrogen removal. 
 
Discuss the equipment necessary for nitrification. 
 
Describe nitrification using suspended growth reactors. 
 
Compare five types of suspended growth nitrification processes. 
 
Discuss daily operation of the suspended growth denitrification system. 
 
Describe the chemical reaction of the denitrification process. 